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Test item description.......................... :  Vanity table mirror light

Trade Mark(s) : NA

Manufacturer 1 Vale science & technology LLC.

Address :  Tan Lap 1 commune, Tan Phuoc district, Tien Giang province,
Vietnam

Model/Type reference.........ccooevuenee. : 9188, T68M, T68L, 918S, 918M, 918L, T82, SKD, SVV, SVV_JG,
X series

Ratings 1 12VZ=22A, 24W

Responsible Testing Laboratory (as applicable), testing procedure and testing location(s):

X | Testing Laboratory: Shenzhen CTB Testing Technology Co., Ltd.

Testing location/ address.............cccooevveveiennnnn. : | 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao
Street, Bao'an District, Shenzhen, Guangdong, China

Tested by (name, function, signature).............. . | Archer Peng
(Test Engineer)

Check by (name, function, signature)............... . | Finerb Bai
(Supervisor)
Approved by (name, function, signature)......... . |Kubo Lee

(Chief Engineer)

List of Attachments (including a total number of pages in each attachment):
ATTACHMENT 1: PHOTO DOCUMENTATION (3 pages).

Summary of testing:

Tests performed (name of test, test clause and | Testing location:

date test performed): Shenzhen CTB Testing Technology Co., Ltd.
The submitted sample were tested and found to | 1g82/F. Building A, No.26, Xinhe Road, Xingiao, Xingiao
compliance with requirements of: Street, Bao'an District, Shenzhen, Guangdong, China

UL 1598 Edition 5: March 26, 2021 + Revision:
June 18, 2021

Summary of compliance with National Differences (List of countries addressed):

[] The product fulfils the requirements of

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China
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Copy of marking plate:
The artwork below may be only a draft. The use of certification marks on a product must be
authorized.

Vanity table mirror light
Model: 918S
Rating: 12V===2A, 24W

Vale science & technology LLC.
Made in Vietnam
Importer: xxx

Address: yyy

Remark for above marking:

1. The height of graphical symbols shall not be less than 5 mm;

2. The height of letters and numerals shall not be less than 2 mm;

3. The main rating label was attached in enclosure.

4. Note: xxx means importer company name; yyy means importer company address information.

Shenzhen CTB Testing Technology Co., Ltd.
Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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Test item particulars:

Classification of installation and use............c.c..ccccccce... : Fixed luminaire

Supply Connection.............ccccecevvevieiecieieieceeceeeereeneenene. . NOt direct connect to AC mains
............................................................................................. /

Possible test case verdicts:

- test case does not apply to the test object.................. : N/A

- test object does meet the requirement........................ . P (Pass)

- test object does not meet the requirement.................. : F (Fail)

TeSHING. ..o :

Date of receipt of testitem.................cooooiiiiii :Jul. 19, 2024

Date (s) of performance of tests..........cccceoeieieieieine. :Jul. 19, 2024 to Aug. 12, 2024

General remarks:

"(see Enclosure #)" refers to additional information appended to the report.
"(see appended table)" refers to a table appended to the report.
Throughout this report a [ ] comma/ [X] point is used as the decimal separator.

General product information:
-These Vanity table mirror light, class Ill luminaire, Use only indoors or under similar conditions.

- Instructions and equipment marking related to safety is applied in the language that is acceptable in the
country in which the equipment is to be sold.

-The product was submitted and tested for use at the ambient temperature (Tma) of 40°C.

-All models have the same internal structure and working principle, only the model name and appearance are
different, and all tests are tested on the model 918S to represent the other models.

-Only the mirror lamp part is considered in this report.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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Test Required | Clause/ Performance Test Test Verdict

Yes N/A | Section Test Item Description Pass | Fail
15 NORMAL TEMPERATURE TEST L]
16.2 ABNORMAL TEMPERATURE TEST (Non-IC Recessed)

ABNORMAL TEMPERATURE TEST (Non-IC Marked

16.3 .
Spacing Recessed)

16.4 ABNORMAL TEMPERATURE TEST (IC Recessed)

16.5 ABNORMAL OVERLAMPING OPERATION TEST FOR
INCANDESCENT LUMINAIRES WITH
POLYMERIC HOUSINGS OR ENCLOSURE TEST

17.1 BARRIER STRENGTH TEST

17.2.2 COMPRESSION TEST

17.2.3 IMPACT TEST

17.3 FIVE-INCH FLAME TEST

17.4 MOLD STRESS RELIEF TEST

17.5.2 RAIN TEST

17.5.3 SPRINKLER TEST

17.5.10 GASKET ACCELERATED AGING TEST(B)
17.5.11 GASKET ADHESION

17.5.12 PAINT ADHESION
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DX} OO0O00O0oO0oXooooxOoooooouox KK 0O g o gx
N O O O O 5 A o e I A

17.10 POLYMERIC SUPPORT TEST

17.13 CONDUIT KNOCKOUT AND TWISTOUT TEST
17.14 SELF-THREADING SCREW TORQUE TEST
17.15 LOADING TEST

17.19 MOVABLE JOINT ROTATION TEST

17.20 MOVABLE JOINT TORSION AND PULL TEST
17.21 STRAIN RELIEF TEST

17.22 TEMPERED GLASS IMPACT TEST

17.23 GLASS SUPPORT ADHESIVE TEST

17.24 GLASS SUPPORTED BY FRICTION OR ADHESIVE TEST
17.31 JUNCTION BOX RIGIDITY TEST

17.32 SPLICE INSPECTION TEST

17.33 LAMPHOLDER MOUNTING TORQUE TEST

17.34 LAMPHOLDER PULL TEST

17.38 LAMPHOLDER LEAD PULL TEST

17.39 GROUND-SCREW ASSEMBLY STRENGTH TEST
17.41 IMPACT TEST

17.42 METAL STRENGTH TESTS

18.1 DIELECTRIC VOLTAGE-WITHSTAND TEST

18.2 BONDING IMPEDANCE TEST

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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15 NORMAL TEMPERATURE TEST -

A luminaire that appears to be suitable for either ceiling or wall mounting shall be tested as one of the
following:

a) a ceiling-mounted luminaire; or

b) a wall-mounted luminaire and shall be marked for wall mounting only, in accordance with Table 20.1.1,
Item 2.10.

15.2.2  Aluminaire shall be mounted on the test apparatus specified in Clause 19.10, directly under the
outlet box, in the intended manner.

Remark: The Infrared Thermometer should be used to determine the hottest point of mounting surface.

Result:
Channel Location Actual Temp to amb. 25 °C (°C) Limit (°C)
101 Internal wire 29.5 80
103 LED PCB 63.3 90
104 Lampshade 415 S
105 Enclsoure 31.4 120
106 Mounting surface 28.2 90
107 Ambient 25.0 -
Remark:

Overall Comments:

This result (did / did-ret) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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16.2 ABNORMAL TEMPERATURE TEST N/A

1) Atest box shall be constructed as specified in Clause 19.15

2) A luminaire shall be installed in the test box in the configuration that resulted in the lowest

operating temperatures on luminaire surfaces in contact with the test box or thermal insulation during the
normal temperature test described in Clause 15.7

3) The abnormal test box shall be filled with the thermal insulation specified in Clause 19.16.

4) A luminaire shall be tested with a lamp in accordance with Table 19.8.3 and shall have the voltage
adjusted to operate the lamp at rated wattage.

5) Aluminaire rated for lamps that are not included in Table 19.8.3 shall be tested with a lamp of the same
type used in the normal temperature test that is either:

a) 150 percent of the specified lamp wattage; or

b) the next higher common lamp rating more than 150 percent of specified wattage.

Remark: The Infrared Thermometer should be used to determine the hottest point of mounting surface.

Result:
Channel Location Actual Temp to amb. 25 °C (°C) Limit (°C)
101 - 4 =
102 - - —
103 - w v
104 - - -
105 - - -
106 . - -

Result:

The thermal protector:

[ ]operates within 3 h, and there ([ Jwas no/ [ Jwas) part of the luminaire in contact with thermal [ ]
insulation or the test box exceeds 160 °C; or

[ ]does not operate within 3 h and the temperature limits specified in Table 14.1.2

(L Jwas not/[ ]was) exceeded during the test. Any part of the luminaire in contact with thermal insulation or
the test box ([_] did not/[ ] did) exceed 90 °C. The test shall be terminated after 7.5 h.

Overall Comments:
This result ([ ] did /[ ]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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16.5 ABNORMAL OVERLAMPING OPERATION TEST FOR INCANDESCENT LUMINAIRES WITH
POLYMERIC HOUSINGS OR ENCLOSURE TEST N/A

Method:
A luminaire shall be operated as specified in the normal temperature test, with the largest possible
wattage lamp the luminaire will accommodates, for 7.5 hours.

Results:

<> There ([ was no/[ |was) ignition of the polymeric material or exposure of live parts.
Note: Shrinkage, warpage, expansion, or cracking shall be acceptable.

Overall Comments:

This result ((_]1did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.1 BARRIER STRENGTH TEST

Method:

A sample luminaire with the barrier mounted as intended shall be tested.

A force of 44.5 N (10 Ib) over an area of 6.45 cm? (1 in2) shall be applied to the barrier for 1 minute.
Results:

<> There (X was no/[ | was) permanent distortion of a metal barrier;
<> There (X was no/[ | was) temporary or permanent reduction of electrical spacings; or
< There (X was no/[ | was) breaking or cracking of a non-metallic barrier.

Overall Comments:

This result (IX did /[] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.2 COMPRESSION TEST

Method:

The luminaire shall be tested as follows:
(a) the luminaire shall be placed on a flat horizontal surface.

(b) a 111 N (25 Ib) force shall be applied, using a rod with a 25.4 mm (1 in) diameter face, to the center of
the surface being tested for 1 min.

Results:

< There (X was nol/[ |was) temporary or permanent reduction of electrical spacings; or
< There (X was no/[_] was) live part was accessible.

Overall Comments:

This result (X did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.2.3 IMPACT TEST

Method:

»  The sample luminaires shall be held in place and subjected to a single 7 J (5 ft-Ib) impact, using the
impact test apparatus described in Clause 19.21, falling through a vertical height of 1.29 m (4.24 ft), on
surfaces being tested.
»  The number of samples and the sequence of the procedure shall be in accordance with Figure
17.2.3.1.
Figure 16.2.31
Frocedure for impact test
(Sea Clousa 162.3.2)

Sample Number

Series

MNurm

ber 1 2 3 1 2 3 1" 2 3 1 2 3

1 A N N A N N A NN A NN

2 A N N A NN A M b A M
v vy v VY

3 A N N U A N AN U A

NOTES

(1) Arrows indicole sequence of test procedure.

(2) A indicoles acceplable results from drop.

(3) U indicales unocceptable resulls from drop.

(4) N indicoles thot no test is necessary

Results:

< There (Xlwas not /[ ] was) any visible damage to the enclosure of the unit that would result in the
exposure of live parts as determined by contact with the accessibility probe.

< There (Xlwas not /[ ] was) any damaged to the enclosure of the unit that would result in an increase
in the risk of electric shock as determined by compliance with the Dielectric Voltage- Withstand Test.

< There ((Xlwas not /[ ] was) any cracking or denting of the enclosure of the unit that would affect

the function of any safety controls or constructional features.

Overall Comments:

This result (X did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.3 FIVE-INCH FLAME N/A

Method:

1. Three samples of complete luminaires or enclosure specimens shall be subjected to this test, using
the test apparatus of Clause 19.24.

2. The conditioning described in Clause 17.3.3 shall be conducted only if:

(a) the enclosure material exhibits a reduction in flame-resistance properties as a result of long term
thermal aging; or

(b) the enclosure material thickness is less than the minimum thickness subjected to the long term
thermal aging.

3. After conditioning for 40 h at 23 + 2 °C and 50 * 5 percent relative humidity, the test samples shall be
placed in a full-draft air-circulating oven for 7 d at a temperature at least 10 °C above the temperatures
measured during the normal temperature test and, in no case, less than 70 °C.

4. The sample shall be positioned to simulate intended usage, with a layer of surgical cotton located 300
mm (12 in) below the point of test flame application.

5. The burner shall be placed in a location remote from the sample, in a vertical position, and ignited.
The burner shall be adjusted to provide a 125 mm (5 in) overall height flame with a 38 mm (1.5 in) high
inner blue cone.

6. The flame shall be applied at an angle of approximately 20 degrees from the vertical to 3 different
locations on each of the 3 samples, in the following areas, as appropriate:

(a) any interior portion of the enclosure judged as likely to be ignited (by proximity to live arcing parts,
coils, and conductors);

(b) the outside enclosure of encapsulated portions; and

(c) the outside enclosure, if the flame cannot be applied to the interior.

7. The flame shall be applied for 5 s and removed for 5 s. This cycle shall be repeated 5 times at each
location.

8. If any one of the 3 samples does not comply, 3 new samples shall comply when the test is repeated in
a manner identical to that used for the unsuccessful sample, in order for the test results to be acceptable.

Results:

<> The material ([_]did not/[ ] did) continue to burn more than 1 minute after the fifth flame application at
any of the locations.

<> There (_]was no/[ | was) flaming drops or glowing particles that ignite the surgical cotton below the
sample.

<> The material ([ was not/[ ] was) destroyed to such an extent that the integrity of the enclosure is
affected with regard to containment of fire.

Overall Comments:

This result (] did /{_]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.4 MOLD STRESS RELIEF TEST N/A

Method:

A sample of the complete thermoplastic enclosure shall be placed in a circulating air oven and maintained
at a temperature 10 °C higher than the maximum temperature measured on the surface of the enclosure
during the normal temperature test but in no case less than 70 °C, for a period of 7 h.

Results:

< The test temperature is °C.
< After the sample has cooled to room temperature, the sample shall (] did /] did not) comply
with the applicable requirements of this Standard.

Overall Comments:

This result ([ did /[ ] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.5.2 RAIN TEST N/A

Method:

A luminaire that is subjected to the rain test shall be conditioned by performing the normal temperature test
or by being operated for at least 30 min. After the conditioning, rings, frames, lamps, and other replaceable
parts serving to compress gaskets and bushings shall be removed and then reinstalled.
The luminaire shall be installed in accordance with the manufacturer’s instructions. The mounting shall
simulate the intended mounting method, and only the surfaces exposed to the elements shall be subjected
to the rain test. luminaire shall be positioned in the focal area of the spray heads of the rain test apparatus
so that the greatest quantity of water is likely to enter the enclosure of the luminaire.
The test shall be conducted in the sequence shown in Table below

Rain test operating sequence

{See Clause 16.5.2.6
Test duration, h Test period, h Lamp Water
0—1.0 |0 on I
1.0 —1.5 0.5 ot +
1.5-35 20 On On
3.5-4.0 0.5 Ot on

Test apparatus:

The rain test apparatus shall to consist of 3 spray heads mounted in a water supply pipe rack as shown in
Standad CI.19.7.1 The spray heads shall be in accordance with Standard CI.19.7.2 The water pressure shall
be maintained at 34.5 kPa (5 psi) at each spray head.

Results:

There (] was nol[_]was) breakdown during dielectric-voltage withstand test

The luminaire ([_] had not/[_]had) permitted water to enter and accumulate in quantities sufficient to
interfere with operation of the luminaire or to create a hazard; and

The luminaire (_] had not/[ ] had) permitted water to contact electrical parts, except lamps or
components suitable for the condition. Drops of water are permitted to be present on the insulation of non-
braided thermoplastic insulated wire but insulated wire shall not in pool of water

Overall Comments:

This result (] did /[ ] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.5.3 SPRINKLER TEST N/A

Method:

e Aluminaire that is subject to the sprinkler test shall be conditioned by performing the normal
temperature test or by being operated for at least 30 min.

e After the conditioning, rings, frames, lamps, and other replaceable parts of the luminaire serving to
compress gaskets and bushings shall be removed and then reinstalled.

e  The luminaire shall be installed in accordance with the manufacturer’s instructions. The mounting shall
simulate the intended mounting method, and only the surfaces exposed to the elements shall be subjected
to the sprinkler test.

e A ground-mounted surface luminaire shall be turned about its vertical axis to four positions, each 90
degrees from the others. It shall remain in each position for 30 min during the 2 hportion of the test, with
the adjustable parts arranged for maximum vulnerability to the water spray.

e A ceiling-mounted or wall-mounted luminaire shall be installed with the vertical axis of the luminaire
910 mm (36 in) away from the vertical plane of the spray head and positioned with the dimensional center
of the luminaire on a line projected from the centerline of the spray head.

e  The test shall be conducted in the sequence shown in Table BELOW
Sprinkler test operating seguence

Sese Clause 16.5.3.7.)

Test duration, h Test period, h Lamp Water
0—1.0 1.0 on N
1.0-15 05 o O
1.5=-35 20 On O
3.5=40 05 o on

Test apparatus

The sprinkler test apparatus shall consist of a single spray head mounted as shown in Figure19.18.1 of Standard. The
spray head shall be in accordance with Figure 19.18.2 of standard

The water pressure shall be maintained at 140 kPa (20 psi) at the spray head.

Results:

< There ([_]was nol/[ |was) breakdown during dielectric-voltage withstand test

< The luminaire ([ | has not/[ ] has) permitted water to enter and accumulate in quantities
sufficient to interfere with operation of the luminaire or to create a hazard; and

< The luminaire ([ | has not/[ | has) permitted water to contact electrical parts, except lamps or
components suitable for the condition. Drops of water are permitted to be present on the insulation of
non-braided thermoplastic insulated wire but insulated wire shall not in pool of water

Overall Comments:

This result (] did /[ ] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.5.10 GASKET ACCELERATED AGING N/A

Method B:

Test apparatus:

Test weight (Test specimen:):

The backing plate shall be galvanized or painted sheet steel, 50 mm (2 in) wide, 225 mm (9 in) long, and
1.6 to 3.5 mm (0.063 to 0.140 in) thick.

The weight shall be a round steel bar 100 mm (4 in) in diameter, approximately 300 (12 in) long, weighing
18 kg (40 Ib), and producing a pressure of 69 kPa (10 Ibs/in2) on the test specimen.

The test specimen shall be 25 mm (1 in) wide and 200 mm (8 in) long, and shall be attached to the backing
plate by the manufacturer, using the proposed adhesive and production method.

e Three specimens of the gasket or bushing material shall be measured to determine the average
thickness.

e The test weight shall be placed on the middle portion of each specimen for a period of 2 h. At the end
of that time, the weight shall be removed and the specimen shall be allowed to rest at room temperature
for 30 min. The average thickness of the compressed portion of the 3 specimens shall be more than 50
percent of the initial thickness.

e The specimens shall be conditioned for 168 h in a circulating air oven at atemperature 20 °C above
the maximum gasket or bushing temperature as determined by the normal temperature test

Results:
<> The initial thickness of the specimens is mm, the measured thickness of the specimens was__mm,
average thickness of the compressed portion of the specimens was mm, which ((_Jwas /[ ]was not )

more than 50 percent of the initial thickness.

Overall Comments:

This result ((_]did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net
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17.5.11 GASKET ADHESION N/A
Method:

Three gasket assemblies shall be used to determine the average initial force required to remove the gasket
from its mounting surface. The force shall be applied to the edge of the gasket in a plane perpendicular to
the surface on which the gasket is mounted.

Six additional gasket assemblies shall be conditioned for 168 h in a circulating air oven at a temperature

20 °C above the maximum gasket or bushing temperature as determined by the normal temperature test
The force required to remove the gaskets from the mounting surface of three samples shall be measured
within 30 min after the conditioning. The force required to remove the gaskets from the mounting surface of
the three remaining samples shall be measured 24 h after the conditioning.

Results:
Initial removal force:  Sample 1 , Sample 2___, Sample 3___ Removal force after 168 conditioning,
30 min cooling: Sample 1 , Sample 2___, Sample 3___ 24 hour cooling: Sample 1

_ ,Sample2__ ,Sample3__

The average force necessary to remove the gaskets from the mounting
surface ([_]was not/[ Jwas) less than 60 percent of the initial average value measured before
conditioning.

Overall Comments:

This result (] did /{_]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net



Page 18 of 41 Report No. CTB240805065SX

17.5.12 PAINT ADHESION N/A

Method:

An area of approximately 625 mm?2 (1 in2) shall be cross-cut with a sharp knife. The cuts in the same
direction shall be parallel and spaced 1 to 2 mm (0.40 to 0.80 in) apart. Cellulose adhesive tape shall be
firmly applied to the cross-cut surface, and remove the tape.

When a sharp knife is scraped across the painted surface, the paint may have a tendency to curl, but shall
not flake, crumble, or give evidence of lack of adhesion.

Results:
<> There ([_lwas not /[ ]was) more than 15 percent of the paint was removed from the test sample.
Remark:

Overall Comments:

This result ([_] did /[ ] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China
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17.10 POLYMERIC SUPPORT TEST N/A

Method:

A polymeric part shall support for 1 minute, without distortion, four times the weight of a part (4 x_=__ Kg) it
is relied upon to suspend in its intended application.

The test shall be performed in an oven maintained at a temperature 10 °C higher than the maximum normal
operating temperature of the polymeric part measured during the normal temperature test of Clause 14. The

test temperature is oc;
A polymeric part shall be installed as intended, with the weight evenly distributed.

Results:
< There ([ ]was no /[ ]was) distortion during and after the test.
Overall Comments:

This result (_]did /{_]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China
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17.13 CONDUIT KNOCKOUT AND TWISTOUT TEST N/A

Method:

The following test shall apply only to conduit entries and shall be performed on a sample securely held in
place using the test apparatus described in Clause 19.23.

A force of 44 N (10 Ib) shall be applied to a knockout for 1 min by means of a 6.4 mm (0.250 in) diameter
mandrel with a flat end. The force shall be applied to the exterior surface of the knockout, in a direction
perpendicular to the plane of the knockout, and at the point most likely to result in movement.

Results:

< The knockout ([ ]did /[ ] did not) remain in place;
<> The clearance between the knockout and the opening was mm, which ( [] was not/[]
was) more than 1.6 mm (0.063 in) when measured after the force has been removed.

Overall Comments:

This result ([ ] did /[ ]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.14 SELF-THREADING SCREW TORQUE TEST

Method:

Self-threading or sheet metal screws are tightened with a torque of 3.39 Nm (30 Ib.in) and if the parts or the
assembly supported by the screw withstands for 1 min a force equal to four times the mass of the part or
assembly, applied in the direction coincident with the axis of the screw.

Results:

< The threads ([X was not /[ | was) stripped.

Overall Comments:

This result (X did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net



Page 22 of 41 Report No. CTB240805065SX
17.15 LOADING TEST N/A

Method:

A supporting device shall support for 1 hour a load equal to 4 times of the mass to be supported under
intended operating conditions. Load shall be applied in the direction of actual loading

conditions.

Where more than one support is provided, the load shall be distributed as follows:

(a) where the parts supported are no more than 11.3 kg (25 Ib), the full load shall be applied to

each support; or

(b) where the parts supported are more than 11.3 kg (25 Ib), the distribution of the load shall be
similar to that encountered in the field.

Model no. Whole Test (Kg) Remark

Weight (Kg)

Results:
There ([_Jwas nol/[_]was) deflection or deformation either during or after loading that reduces electrical

spacing or compromises safety.

Overall Comments:
This result (L] did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.19 MOVABLE JOINT ROTATION TEST N/A

Method:

A movable joint shall be SUBJECT TO 6000 cycles of motion, linear or rotational. One cycle shall consist
of moving the part to the maximum extent possible in one direction and back again, then to the maximum
extent possible in the opposite direction.

Results:
<> There (_]was no /[ ]was ) damage to the jacket or the insulation of the conductors
Overall Comments:

This result ((_]did /{_]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.20 MOVABLE JOINT TORSION AND PULL TEST N/A

Method:

A movable joint shall subject to the following for 1 min:

a torsion of 2.26 + 0.056 N-m (20 £ 0.5 Ib-in); and

(b) a straight pull applied by a mass of 16 kg (35 Ib) or four times the maximum weight recommended by
the manufacturer, whichever is greater.

Results:

<> The product ([_| could/[ ] couldn’t) withstand the torsion test.
<> The product ([ | could/[ ] couldn’t) withstand the pull test.

Overall Comments:

This result (] did /[ ] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.21 STRAIN RELIEF N/A

Method:

-Strain relief for flexible cords-
A pull force of 156 N (35 Ib) shall be applied for 1 minute to the flexible cord in a direction perpendicular to
the plane of the entrance into the luminaire.

-Strain relief for conductors-
A pull force of 89 N (20 Ibf) shall be applied for 1 min to the conductor in a direction perpendicular to the
plane of the entrance to the conductor connection.

Results:

[] Strain relief for flexible cords:
The movement of the flexible cord was mm, which ([_Jwas not /[ ] was) more than
1.6 mm (0.063 in); and

There ([ Jwas no /[ Jwas) breaking of the conductor or loosening of the wiring connections inside the
enclosure of the luminaire.

Strain relief for conductors:
There ([_]was no /[_]was) breaking of the conductor or loosening of the conductor connections.

Overall Comments:

This result (L] did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.22 TEMPERED GLASS IMPACT TEST

Method:

e Atest specimen of tempered glass shall be broken by impact to determine the acceptability of the
temper of the glass.

e  The test shall be conducted at 25 + 5 °C.

e  The specimen shall be weighed, and the weight of 65 cm? (10 in2) shall be calculated.

e The lower surface of the tempered glass specimen shall be covered with adhesive tape to retain the
particles when the specimen breaks.

e The glass shall be placed on a flat surface and shattered with a center punch at a point 30mm(1.18 in)
from the midpoint on the edge of the glass toward the center. The edge shall be defined as the longest
dimension on an irregular shape. When shattered, the glass shall completely dice into particles.

e The 10 largest crack-free particles shall be weighed together within 5 min, to avoid further fracture.

Results:

<> The total weight of the largest crack-free particles is__Kg, and ((Xwas /[_] was not) less than the
calculated weight of 65 cm? (10 in2) of the original specimen. ( Kg)

Overall Comments:

This result (X1 did /] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China
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17.23 GLASS SUPPORT ADHESIVE TEST N/A

Report No. CTB240805065SX

Method:

e  One sample assembly of the glassware and the adhesive material used as the sole support shall be
conditioned at 23 £ 2 °C and a relative humidity of 50 + 5 percent for 48 h.

e  They shall then be placed in an air-circulating oven at the temperature and for the time specified by
Table below. The adhesive rating temperature shalll be based on results from the temperature test;

ENRFIEF Rt

Glass adhesive conditioning oven temperature and time

(See Clause 162320
Adhesive rating, "C Owven temperature, *C
300 h {12.5 d} 720 h {30 d) 1000 h (42 d) 1440 b (60 d)
60 125 115 110 LEE
75 145 135 125 110
o0 164 150 140 130
oS 18 (g i] 160 145
130 2 190 180 170
155 ZH) 215 205 105
180 245 235 230 i
200 2810 265 255 245
220 205 2B5 75 265
240 NiA 300 200 280

e  After conditioning, the sample shall be removed from the oven and allowed to cool toroom
temperature. The sample shall be supported in the intended manner, shall be oriented so the adhesive
supports the glass and shall comply with the glass support test of Clause 17.24.

Results:

<> The sample is placed in an air-circulating oven at the temperature °C.
<> After the conditioning, the glass ([ ] can /[ ] can not) stay in place under weight___for 1 minute.

Overall Comments:

This result (] did /{_]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.
Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China
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17.24 GLASS SUPPORTED BY FRICTION OR ADHESIVE TEST N/A

Method:

e A sample of each luminaire style employing a glass diffuser that is supported by friction or adhesive
shall be tested as follows:

(a) The diffuser shall be weighed. Kg
(b) an amount of granular material, such as sand, equal to four times the weight of the diffuser shall be
poured into the diffuser and distributed it evenly. 4 x_ Kg = Kg

(c) The diffuser shall be mounted as intended.

e  The diffuser shall stay in place for 1 min.

Results:

The diffuser (L] did /L] did not) stay in place.

Overall Comments:

This result(l_] did /[ ] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China
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17.32 SPLICE INSPECTION N/A

Method:

e A short length of No. 14 AWG or larger wire shall be connected to the luminaire leads in the junction
box or wiring compartment. The luminaire shall be mounted in the mannerintended.

e Avisual inspection of the splices in the wiring compartment shall be conducted from the room side of
the luminaire.

e All parts that are required to be removed to gain access to the splices shall be easily removed and
replaced from the room side of the luminaire.

Results:

<> The connections to the branch circuit supply, including the ground, (_]lwas /[ ]was not)
visible through the luminaire access opening.

Overall Comments:

This result (L] did /] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.31 JUNCTION BOX RIGIDITY TEST N/A

Method:

e  The luminaire shall be secured on a 12.7 mm (0.5 in) thick wood panel so that it is rigidly affixed to
the panel, and the panel shall extend beyond the junction box;

e All junction box covers shall be removed;

e  The weight specified in Table 17.31.1 shall be attached, by a wire or cord that does not contact any
surface of the junction box, to a conduit fitting installed to the box so the force is applied from inside the
junction box at the point most likely to result in deformation; and

Table 16.31.1
Deformation forces

(See Clause 16.31.1.)

Number of conductors in or out Force in pounds, lb
12 AWG 14 AWG
1or2 15 14
More than 2 30 16

e  After 2 min, the weights shall be removed and any permanent deformation from the original shall be
measured.

Results:

< Permanent deformation of the ([]junction box/[ ]its hardware/ its attachment to the
luminaire) was___mm, which (__]did not/[_]did) exceed 3.2 mm.

Overall Comments:

This result (] did /{_]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.33 LAMPHOLDER MOUNTING TORQUE N/A

Method:

Atorque of 2.26 N m (20 Ib in) shall be gradually applied to a medium-base screwshell-type lampholder
and held for 1 min using the apparatus of Clause 19.27.

Results:

<> The lampholder ([_|did /[_] did not) remain in place.
<> There ([ Jwas no /[ ]was) permanent deformation of the polymeric housing.
<> Electrical spacings ([ | did /[ ] did not) comply with Clause 6.11.

Overall Comments:

This result ([_] did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.34 LAMPHOLDER PULL _ N/A

Method:

A force of 89 N (20 Ib) shall be gradually applied to the screw shell of a medium-base lampholder in a
straight down direction and held for 1 min using the test apparatus of Clause 19.27.

Results:

< There ([ ]was no /[ ] was) permanent deformation of the polymeric housing;
<> Electrical spacings ([ did /[ ] did not) comply with Clause 6.11.

Overall Comments:

This result (] did /{_]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.
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17.38 LAMPHOLDER LEAD PULL TEST N/A

Method:

A pull force of 89 N (20 Ibf) shall be applied for 1 min to each conductor terminating at the lampholder in any
direction permitted by the luminaire construction.

Results:

< There ((_]was no /[ ]was) uninsulated live parts can be accessible as a result of the application of
the test force.

Overall Comments:

This result (] did /{_]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.39 GROUND-SCREW ASSEMBLY STRENGTH TEST N/A

Method:

A 12 AWG (3.3 mm) solid-copper, insulated conductor shall be stripped to a length of 2.5 cm (1 inch)
minimum. The wire shall be wrapped around the screw under the screw head so that it makes a minimum
180° turn. The conductor shall be seated to follow any wire guides or dimples provided to align the
conductor with the mating surface. The ground screw shall be tightened with a calibrated torque
screwdriver to 1.6 N-m (14 Ib-in).

Results:

When tested as described in this section:

There ([ ]was no /[ ]was) damage to the head of the ground screw which would prevent the
1.6 N-m (14 Ib-in) of tightening torque to be achieved;

There ([ ]was no /[ ] was) stripping of the ground screw assembly.

Overall Comments:

This result (L] did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
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17.41 IMPACT TEST N/A

Method:

» The sample luminaires shall be held in place and subjected to a single 7 J (5 ft:Ib) impact, using the
impact test apparatus described in Clause 19.21, falling through a vertical height of 1.29 m (4.24 ft), on
surfaces being tested. The test samples shall be conditioned by placing them in a conditioning
environment in accordance with Table 17.41.1 for at least 3 h prior to the test.

Table 16.41.1
Sample conditioning

Location marking

Praconditioning tempsaraturs

Diry
Damp
Wit

Z@E20C
pO+200

-35+x20C

»  The number of samples and the sequence of the procedure shall be in accordance with Figure

17.2.3.1.
Figure 16.2.3.1
Procedure for impact test
(Soa Clausa 16232 )
5 Sample Murmmber
Senes

Hum

Der L2 & 123 12 3 1 2 3
v Y \
1 & M OHN A NN AN N A NN
L™y B
YooY ¥y ¥y
2 A H N AN M U AN u A& N
L, "
¢ Ty v # v
3 A NN u AN A N U A
NOTES
(1) Arrows indicate sequence of lest procedure
'2) A indicates occeplable results from drop

\>) U indicoles wnocceploble reswlls from drop.

%) M indicoles thot no lesl is necessary

Results:

<~ There ([ Jwas not /[ |was) any visible damage to the enclosure of the unit that would result in the
exposure of live parts as determined by contact with the accessibility probe.

< There ([ Jwas not /[ ]was) any damaged to the enclosure of the unit that would result in an increase
in the risk of electric shock as determined by compliance with the Dielectric Voltage- Withstand Test.

<~ There ([ Jwas not /[ ]was) any cracking or denting of the enclosure of the unit that would affect

the function of any safety controls or constructional features.

Overall Comments:

This result (] did /[ ]did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.
Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China
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17.42 METAL STRENGTH TESTS

Method:

The dead metal part shall be subjected to a 111 N (25 Ibf) force for 1 min. The force is to be applied by
means of a steel hemisphere 12.7 mm (1/2 in) in diameter. The force is to be applied at the location(s)
most likely to produce unacceptable results..

The enclosure is to be subjected to a single impact of 6.8 N-m (5 ft-Ibf) at the location(s) most likely to
produce unacceptable test results. The impacts are to be applied by means of a smooth, solid steel
sphere 50.8 mm (2 in) in diameter and having a 535 g (1.18 Ib) mass. The sphere is to fall freely from rest
through a vertical distance of 1.29 m (51 in), or swung as a pendulum through the same vertical distance.

Results:

<~ There (X was not /[ | was) permanent displacement to the extent that spacings are reduced below
the values specified in UL 8750, CSA C22.2 No. 250.13, or Annex F (CAN) of this standard, as applicable.
<> There (X was not /[ ] was) displacement during the test that results in contact with live parts

other than those connected in a Class 2 circuit

<> There (X was not /[ | was) development of openings that expose parts that involve arisk of electric
shock. Any openings resulting from the test are to be judged under the requirements for accessibility of
live parts specified in Clause 6.13.

Overall Comments:

This result (X did /L] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.

Add: 1&2/F., Building A, No.26, Xinhe Road, Xingiao, Xingiao Street, Bao'an District, Shenzhen, Guangdong,
China

Tel: 4008-707-283 Web: http://www.ctb-lab.net Email: ctb@ctb-lab.net



Page 37 of 41 Report No. CTB240805065SX
18.1 DIELECTRIC VOLTAGE-WITHSTAND TEST

Test voltage:

1240V 60Hz (for UL & CSA Std).

Method:

e  Aluminaire shall withstand for a period of 1 minute, without breakdown, a test potential applied
between live parts and accessible non-current-carrying metal parts, including parts accessible only during
relamping.

e  The test potential shall be 1000 V for incandescent-type luminaires and 1000 V plus twice the
rated input voltage for all other types of luminaire.

e The applied potential shall be gradually increased from zero at a uniform rate until the required test
value is reached or breakdown occurs. During the test, any switches or other controls shall be in the ON
position.

e  The test shall be performed on a fully assembled luminaire. Non-current-carrying parts or decorative
parts not likely to become energized shall not be required to be in place.

e  Solid state components that are not relied upon to reduce the risk of electric shock and that can be
damaged by the applied dielectric potential may be disconnected for the test. The circuitry may be
rearranged for the purpose of the test to reduce the likelihood of solid state component damage while
retaining the representative dielectric stress on the circuit.

Results:

<> During the above test, ([X] no breakdown /[_| breakdown) occurred.

Overall Comments:

This result (X did /[_] did not) comply with the requirement.

Shenzhen CTB Testing Technology Co., Ltd.
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18.2 BONDING IMPEDANCE TEST N/A

Method:

e Aluminaire shall be tested for impedance of the bonding of accessible non-current carrying metal
parts with the grounding terminal means. When tested in accordance with following

e The test of impedance shall be performed by passing a 30 A current from a part to be grounded to the
grounding terminal means for a period of 2 min and measuring the potential drop between them at the
end of the period.

Results:
Voltage drop(V)/ Melting metal or have
Model No. Sample No. | Measured part | Resistance (Q) heating or burning likely to

create a fire hazard.

- No[ ] ;Yes[]

Overall Comments:
<> The measured Voltage drop(V) / Resistance(Q) (X was /[ ] was not) lower than 4V/ 0.1Q.
This result (< did /{_]did not) comply with the requirement.
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Photo 2: External view
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Photo 4: External view
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Photo 5: Internal view

Photo 6: Internal view

****End of this report******
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